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PACKING LIST FOR FAP330 Tech
Date
Box 1 - FAP330 Wt: 24 Ibs. Dim: 9"x 32"x 16" FAP3302
Part No. Description Quantity Yes Remarks
1 FAP3302 Processor Unit 1 sub box 2
2 000-116-921 Cable Clamp "Plastic" 2 or INST
3 000-126-672 10M Cable Assy. With 3P with X2 1 "
4 000-572-187 Copper Strap 04S4080-1 1 "
5 000-802-081 Tapping Screw 4 "
6 000-112-785 Fuse FGMB 5A 3
Box 1 - FAP330 "Cont." FAP3301E
Part No. Description Quantity Yes Remarks
1 FAP3301 Control Unit 1 sub box 1
2 000-116-921 Cable Clamp "Plastic" 2 or INST
3 000-126-659 10M Cable Assy. With 10P Plugs X2 1 "
4 009-004-910 Bracket Assy. "Black" FP64-00210 1 "
5 000-800-601 Knob Bolt Assembly "Black" M8 x 20 2 "
6 100-100-390 Knob Washer "White Nylon" 2 "
7 000-800-488 Tappping Screw M5 x 20 4 "
8 000-864-128 Flat Washer M5 4 "
9 OME-723-517 Operator's Manual FAP330 1
10 OSE-723-51z7 Operator's Guide "Short Form" 1
Box 1 - FAP330 "Cont." FAP6101H
Part No. Description Quantity Yes Remarks
1 000-090-222 Rudder Reference Unit w/20M Cable 1 sub box 3
2 009-005-720 Link rod 2' with Pointer 1 or INST
Box 1 - FAP330 "Cont." FAP330INST
Part No. Description Quantity Yes Remarks
1 FAP330INST Installation Materials All items "INST"
Box 2 - Heading Sensor Wt: 41bs. Dim: 11"x 11"x 7" C2000
Part No. Description Quantity Yes Remarks
1 C2000 Heading Sensor 1
2 IME-723-30Z Installation Manual 1
3 000-125-237 10M Signal Cable with 10P X2 1 sub CP64-01230
4 000-125-235 Power Cable Assembly 1 "
5 000-109-510 Cap 22S-0049 1 "
6 100-157-961 Rubber Seal 22-018-1015 2 "
7 100-158-031 Cover Removal Tool 22-018-1017 2 "
8 000-861-755 Tapping Screw 2 "
9 000-864-108 Flat Washer M5 2 "
10 000-549-011 Fuse .3A 2 spares pack
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